Replacement Parts Diagram
PN: 310-0030 Throttle Control Assembly
For Use With
200 Series Hole Diggers

Reference

Number Part Number Description Quantity
1 310-0020-030 Grip, Throttle 1
2 310-0030-020-A Tube, Throttle, W/Grip, (Includes Reference 1) 1
3 310-0030-010-A Assembly, Body, W/Screws, (Includes Reference 4) 1
4 310-0030-040 Screw, Cheesehead, M5-.8 X 20 2
5 310-0030-070 Sheave, Roller 1
6 310-0030-060 Cover, Top 1
7 310-0030-050 Screw, Self-Tapping 1
8 310-0020-080 Boot, Rubber 1




Replacement Parts Diagram
Machine Decals
242H Hole Digger
[Beginning with Serial Number 174809)]

G " CUSTOVER SERVICE INFORVATION CHECK OIL LEVEL
mﬂ Avoid Injury. Use this product properly. Don't be airaid to ask for help.
nd ay T . = ENGINE OIL

EQUIPMENT CO
0524 o A A \ : CAPACITY: 3.2 0z
CARBON MONOXIDE FUMES
PRODUCED BY THE ENGINE
CAN KILL. DO NOT UTILIZE
‘THIS MACHINE INDOORS OR
INSHELTERED AREAS. |

(100mL)
DECA% A-si%ﬁv% AWARNING 240-5090
' ‘:msnr can expose you to chemicals s and DECALI DANGER

CHECK ENGINE
OIL LEVEL AS
SHOWN. SAE
10W-30, API SJ
OR LATER

240H-5010]

240H-5010
DECAL, LEVEL, OIL

sOeneral

*ON BACK SIDE OF ENGINE ACAUTION
W hor
GECD-5020

CAP/DIPSTICK
i

"ON BACK SIDE OF

GECD-5060 ENGINE
DECAL, WARNING, PROP 65

READ BEFORE STARTING

PHOPER OPERATOR FOSTION REQUIRES 210-5041

ERE o SUE’F?ER o DECAL, GENERAL, 138 X 7.00
,

240-5020

DECAL, STARTING {
[THIS MACHINE UTILIZES A
4 STROKE ENGINE. DO
NOT MIX OIL WITH
GASOLINE. CHECK

OPERATOR MANUAL. ...,

240-5030
DECAL, 4 STROKE

EYE AND EAR
PROTECTION
REQUIRED __

= 2

SP8-5041
DECAL, CAUTION, EYE/EAR

FAMILYOWNED
::ﬁr" P — ]

AMERICANMADE

GECD-5050
DECAL, FAMILY
OWNED, AMERICAN

210-5021
DECAL, CAUTION, AVOID
INJURY

M Bl .
Auger-LOK Procedure ‘ ok
“““““ 240-5100

LOK pin to
ar.

@ 240-5080 DECAL, 8l1
W DECAL, WEIGHT

- Cor
2355020 pefore resuming to dig.

"ON TRANSMISSION LOCK
235-5020 PLATE

DECAL, LOCK, AUGER



Replacement Parts Diagram
242H Hole Digger
Equipped With Honda GX35 Engine




Replacement Parts Diagram
Operator Handle Assembly
242H Hole Digger
[Beginning with Serial Number 174809]




Replacement Parts Diagram
Operator Handle Assembly
242H Hole Digger
[Beginning with Serial Number 174809]

Rlszenr]ebrge Part Number Description Quantity
1 242-0050 Bracket, Handle 1
2 242-0070 Bushing, Isolator, Handle 2
3 242-0090 Weldment, Handle, Operator 1
4 242-0060 Clamp, Handle 2
5 310-0030 Assembly, Control, Throttle 1
6 240H-0080PAK?2 Pak2, Cable, Throttle 1
7 15040500 HHCS, 1/4-20 X 5/8, ZY 4
8 86040000 Nut, Hex, Flange, 1/4-20, ZY 4




Replacement Parts Diagram
Transmission Case Assembly
242H Hole Digger
[Beginning with Serial Number 174809]




Replacement Parts Diagram
Transmission Case Assembly
242H Hole Digger
[Beginning with Serial Number 174809]

RNeLerTr]ebr;c;e Part Number Description Quantity
1 242-0120A Assembly, Case, Transmission, (Includes Ref. 4, 5 & 14) 1
2 240-0100PAK2 Pak2, Gasket, Transmission 1
3 242-0330 Shaft, Drive, 1RD 1
4 99502H Bearing, Ball 1
5 235-0140 Bushing, Spring-Type 1
6 240-0350 Gear, Secondary 1
7 210-0310 Gear, Pinion, Secondary 1
8 240-0340 Gear, Primary 1
9 16040000 Washer, Lock, 1/4, ZzY 1
10 37040200 PHMS, 1/4-20 X 5/16, ZY 1
11 AN-960-416L Washer, Flat, 1/4, ZY 1
12 34041600 Phrhms, 1/4-20 X 2, ZY 6
13 51020400 Pin, Dowl, 1/8 X 1/2 2
14 99R16 Bearing, Ball 2
15 5160-98 Ring, Snap 2
16 63050400 Key, Drive, Square, 5/16 X 1/2 1
17 3 Key, Woodruff, Alloy 1




Replacement Parts Diagram
Transmission Cover Assembly
242H Hole Digger
[Beginning with Serial Number 174809]




Replacement Parts Diagram
Transmission Cover Assembly

242H Hole Digger
[Beginning with Serial Number 174809]

RNelf;r]Zne(;e Part Number Description Quantity
1 242-0130A Assembly, Cover, Transmission, (Includes Ref. 2, 3 & 14) 1
2 235-0140 Bushing, Spring-Type 1
3 FCS16-0331 Bearing, Support 2
4 242-0160 Drum, Clutch 1
5 235-0230 Plate, Pin, Lock 1
6 235-0220 Assembly, Pin, Lock 1
7 235-0110 Spring, Pin, Lock 1
8 GX35NTT3-BLK Engine, Honda, GX35 1
9 240-0180 Screw, Cap, Retaining, Clutch 2
10 240-0170 Assembly, Rotor/Shoe, Clutch 1
11 240H-0340 Screw, Phillips, #8-12, Z 2
12 240H-0360 Bracket, Switch, ZY 1
13 240H-0350PAK?2 Pak2, Switch, Engine, On/Off 1
14 99502H Bearing, Ball 1
15 5100-088 Ring, Snap, External 1
16 AN-960-416L Washer, Flat, 1/4, ZY 7
17 16040000 Washer, Lock, 1/4, ZY 7
18 18040000 Nut, Hex, 1/4-20, ZY 6
19 471442 Seal, Oil 1
20 55030400 BHSCS, #10-24 X 1/2, ZY 2
21 37040200 PHMS, 1/4-20 X 5/16, ZY 1
22 5677 Valve, Relief 1
23 240-0200 Stud, Mounting, M6 X 1/4-28 4
24 12040001 Nut, Hex, K-Lock, 1/4-28, ZY 4

2

N
ol

90050-ZE1-000

PHST, M5 X8, Z




